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Fig. 5. Tensile properties of notched test pieces as
functions of radii of curvature at the root
at the notch.

Table 1. Ductile-brittle transition temperature and
brittle fracture strength at various test

conditions.
Static test Impact test(5m/sec)
Test .. Brittle . Brittle
piece T::gsmon fracture Tii?jltlon fracture
° é) ) strength e é’ ) strength
(kg/mm?) (kg/mm?)
A < —196 —_ < —196 >105
D — 165 - 118 — 78 115
E —135 119 — 45 126
F © —140 110 — 50 130
G —150 108 —130 112
H — 150 100 — 78 120
I —135 104 — 100 121
J —130 104 — 80 140
L _ —_— — 40 136

WEWELTH D o7V OENNS VT TREKICEE
THEMR, p V=2 PETH, BLAFYREFIITI
MBI —FE LD .

4. =)

BMoONRK AR ICEFRBABRFOKEICST 3
WBIERR (WX 80m/s 0ERHE) 2TV,
BRI BT AT 2Tk 0.

FHARBAICHEEL TYREHRBHF TR, HEFRE
X HWIEREOELS —RITEE T, HEEE OHMIT
ELAVIMBEARSICT . R EHKEBHF OHE,
MEHEEBIRE X OIR S EMRER o ITHITKRFL, Sm/s
OEERBROBE, 5 —40°C »5 —150°C % TEIL
L, IR ZEMBEFE oMNF LA B1TE, EBEEIS
BATHEZD. T LTXOBROREBRIERE TN 122~
140kg/ mm2Th 5. Table 1l [TH DI DD EED LK
D GEREEBREE S I URERIEBELRLC. &

O fi e B EESA BE E ATER TR D 7z 102~115 kg / mm?® X b
LEV. COZREGHNECI230LEbNS.
x 73
1) fe, wft, K%, i gk, 49 (1963),
p. 95

(275) EMROBESRICETF 2, 3
DEL
BLEH, HRUKH
FIESH - =1F & - O/PMEEER
Some Studies on the Drop Weight Test of
Thick Steel Plate.
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Fig. 1. Dimensions and sectioning method of specimens tested.

© ! Hot pressed--H

A : Hot pressed +
Stress-relieved S

®4:Break 04:Hglf break

©4: No breok

© Hot pressed +
600°C-1hrSR
~-H (S)

A iHot pressed +
Stress-relieved
+600 °C-1hrSR

-5 (S)
(o) (c)

=25 = :
-30F aa aa | L
-35 a aa [TV -
-40} oao 400 400 - ACO aaco
~45 o . o - Aaeo AAQO

A® Ca

]
Y ]
O

T

.

T

1 I 1] 1 |

NDT decided from (b) NDT decided (d)
the obove results. from the above

Temperature (°C)
o
w
T

results.
_30._ -
=351 &g, P -
S S g
S - '
~-40+ ~a” -
H (s)
-a5 ot < - o Y-S
=50 . : v
S (S)
{ 1 I 1 1
- HL HW HT HL(S) Hw(S)
SL SW ST SL(S) swls)

Clossification of specimens

Orientation of specimens shown in Fig. 1.
Fig. 2. Results of drop weight test.
Load:1001b (45kg)
Height:8ft (2-4m)
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Fig. 3. Test result of Charpy V notch impact test and

" Photo.
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its relation with NDT temperature.
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Table 1. Chemical composition of steels tested.

Steel Chemical composition (%)

No. "¢ | si | Mn] P s Cr
A '0951024[1-03] 00211 0024|1339
B 095 1:45/094' 0:016 ' 0-021 | 1363
C 063 026 0-64 g 0:019 | 0-017 | 12-43
D ,073.1-25/0-19| 0-021 | 0-020 | 13-63
E 0-56}0-35l 0'34 . 0-016 | 0-015 | 14:05
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Fig. 1. Oil-quenched hardness.
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